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Offset 10.70 dB

Mode Auto Sweep

@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 4dRE—BPURIOUS LINE ABS PABS 10 4dfE—BPURIOUS LINE ABS s
. i R
J5_LINE_ABS [ SPURIOUS_LINE ABS_
-20 dBm
-30 dBm
-40 dBm
| pein A S SN I -y iy o S RO
50 dBm - 50 dem
ot uamigash
70 dB -70 dBm
-80 dB -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 815.000 MHz 100.000 kHz 641.83391 MHz -58.06 dBm -45.06 dB 30.000 MHz 815.000 MHz 100.000 kHz 729.06703 MHz -58.32 dBém -45,32 dB
860,000 MHz 1.000 GHz 100.000 kHz 9E5.59667 MHz -57.89 dBm -44,80 dB 860,000 MHz 1,000 GHz 100.000 kHz 9E5.97000 MHz -58.02 dBm -45,02 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.49288 GHz -47.35 dBm -34.35 dB 1.000 GHz 3.000 GHz 1.000 MHz 2.51337 GHz -47.20 dBm -34.20 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -42.61 dBm -29.61 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.91376 GHz -42,69 dBm -29.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.37116 GHz -43.87 dBm -30.87 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.36916 GHz -44,02 dBém -31.02 d&
—_— —_—
\ I ) ] ( Il J w
D JAN.2022  03:44:04
Highest Channel / QPSK
Spectrum [D‘?]
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
" ot e
-50 dBém
-70 dB
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 787.20609 MHz -58.38 dém -45.38 dB
860,000 MHz 1.000 GHz 100.000 kHz 987.09667 MHz -58.09 dem -45.09 d&
1.000 GHz 3.000 GHz 1.000 MHz 2.52087 GHz -47.27 dBm -34.27 dB
3,000 GHz 7.000 GHz 1.000 MHz 6.91676 GHz -42.67 dBm -29.67 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.36266 GHz -44.27 dBm -31.27 d&
¥
JL J
Date: 16.JAN. Q
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 5/ 10MHz

Lowest Channel / QPSK

Middle Channel / QPSK

Spectrum

(=)

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

Spectrum

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.70 dB

Mode Auto Sweep

(@1 Avgrwr
PABS Limit
i INE_ABS PABS 10 dde INE_ABS
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
-50 dBm
- o
— - 60 dBm — - o
[ 70 gL
W w
-80 de -80 dBm
-90 de -90 dBm
Start 30.0 MHz 35003 pts Stop 9.0 GHz Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 815.000 MHz 100.000 kHz 814.77922 MHz -69.06 dBm -56.06 dB 30.000 MHz 815.000 MHz 100.000 kHz B814.14141 MHz -67.68 dém -54.68 dB
860,000 MHz 1.000 GHz 100.000 kHz 865.01667 MHz =72.47 dBm -59,47 dB 860,000 MHz 1,000 GHz 100.000 kHz 940.57000 MHz -72.66 dBm -59.66 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.64959 GHz -39.57 dBm -26.57 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.66458 GHz -36.18 dBm -23.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -57.42 dBm -44.42 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98625 GHz -57.36 dBm -44,36 dB
7.000 GHz 9,000 GHz 1.000 MHz 8.88778 GHz -61.81 dBm -48.81 dB 7.000 GHz 9,000 GHz 1.000 MHz 8.02799 GHz -61.35 dBm -48.85 dB
_— —_—
] 2 L )i ] w
03:54:48 13157100
Highest Channel / QPSK
Spec 1 n‘?
Ref Level 0.00 dém  Offset 10.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit 1Lm=-k Pabs
ine PURIOUS JINE_ABS PABS
-10 deRE—
| SPURIOUS_LINE_ABS_
-20 dBém
-30 dBm
-40 dBm
-50 dBém
Ty
60 dém e .
-70 dB ul—
-80 de
-90 dBs
Start 30.0 MHz 35003 pts Stop 9.0 GHz
Spurious Emissions
Range Low | RangeUp | RBW Frequency |  PoweraAbs | ALimit |
20.000 MHz 215.000 MHz 100.000 kHz 794.66359 MHz -70.27 dém -57.27 d8
860,000 MHz 1.000 GHz 100.000 kHz 867,58333 MHz -72.39 dem -59.39 d&
1.000 GHz 3.000 GHz 1.000 MHz 1.67958 GHz -36.28 dbm -23.28 dB
3,000 GHz 7.000 GHz 1.000 MHz 5,97375 GHz -57.68 dBém -44.68 d&
7.000 GHz 9.000 GHz 1.000 MHz 8.90077 GHz -61.87 dBém -48.87 d&
¥
I J -
Date:
TEL : 886-3-327-3456 Page Number 1 A5-24 of 25

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT

Report No. :

FG1N2419-01B

Frequency Stability

Test Conditions LTE Band 5 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0123
40 Normal Voltage 0.0112
30 Normal Voltage 0.0011
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0037
0 Normal Voltage 0.0158
PASS
-10 Normal Voltage 0.0146
-20 Normal Voltage 0.0128
-30 Normal Voltage 0.0146
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0000
20 Battery End Point 0.0026
Note:
1. Normal Voltage =14 V. ; Battery End Point (BEP) =12 V. ; Maximum Voltage =16 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : A5-25 of 25
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ssamonias. FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.04 5.94 6.67 PASS
TEL : 886-3-327-3456 Page Number : A7-1 of 25

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7 / 20MHz / QPSK

LTE Band 7 / 20MHz / 16QAM

Middle Channel / Full RB

Middle Channel / Full RB

Spectrum = Spectrum =
Ref Level 30.00 cbm  Offset 12,00 db Ref Level 30.00 cbm  Offset 12,00 db
o att 30 08 AQT 2 ms ® RBW 20 MHz I At 30 08 AQT 2 ms ® RBW 20 MHz
@152 view @152 view
= T
L T o —
M
< :
™
0.0 v 0.0
kS X
N \\
\ \
1E- - 1E-
Y
by A
| \
\ \
1E 3 1E Es
1 i
{ \
=
CF 2.535 GHz Mean Pwr + 20.00 dB CF 2.535 GHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o124 dem 2723 dem 5.99 da 2.49 0B .32 0B 5.04 0B .57 08 Trace 1 [ 20,19 dem 27,23 dem 7.04 d8 3.07 d8 5.04 d8 5.94 d8 5.58 0B
— — _—
[ | SEERCEENC J [ SRR

LTE Band 7 / 20MHz / 64QAM

Middle Channel / Full RB

Spectrum b
Ref Level 30.00 cbm  Offset 12,00 db

o att 30 08 AQT 2 ms ® RBW 20 MHz

@152 view

e

e
o = \ =
St
<
0.
%
1E- ;
1
i
b
\.
1E -~
3
‘\
CF 2.535 GHz Mean Pwr + 20.00 dB
Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 19.17 dem 27,27 dbm 8.10 d8 .07 68 5.22 0B 6.67 0B .54 0B
e
] ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

26dB Bandwidth

Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 490 | 491 | 9.81 | 993 | 14.36 | 14.18 | 19.22 | 19.22
Mode LTE Band 7 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.90 - 9.81 - 1439 - |1882| -
TEL : 886-3-327-3456 Page Number : A7-3 0of 25

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.41 dBm) ™M1[1] 13.75 dBm)
2.53975100 GHz 2.53546000 GHz
= i ndB 26.00 dB| @ M1 ndB 26.00 dB|
g Y ATV VAT RN N ~ 4.895000000 MHZ| 0d i L L L P A 4.905000000 MHZ|
! Q factor \ 517.6) T Q fa 3 516.9)
{ !
o4 i od | !
| .
-10d 10 d ‘,l
{ \
204 - 20d £
| / \
-0 /e o -0 e -
™ AT Py
“and — 4t
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,533751 GHz 14.41 dBm nd@ down 4.895 MHz M1 2.53546 GHz 13.75 dBm nd@ down 4,905 MHZ
T 1 2,532562 GHz -11.71 dm nd8 26.00 dB TL L 2,532572 GHz -12.01 dbm n 26,00 d8
T2 1 2,537458 GHz -11.86 d8m Q factor 517.6 T2 1 2.537478 GHz -12.47 dBm Q factor 516.9
L U J wa L JU J L]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum pectrum &3
Ref Level 30.00 GBm  Offset 12,00 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.74 dBm)| ™M1[1] 15.01 dBm)
2.5922830 GHZ| 2.5377370 GHz
= ~ . ndp 26.00 dB @ mm‘,\ 26.00 dB
g I A A AT A - 9.810000000 MHz 0d P I el hatia e’ st - Tl T AV 9.930000000 MH|
] Q factor | 258.1 Q factor 255.6
od 0 d
| iz Yo
10 df - “\ -10 o -
!
\
204 " 20d v
N A e / \ \
fao Q : 1 J‘ T =0 v R
A AN A
40 df -40 di
50 d -50 di
-60 d 60 d
CF 2,535 GHz 1001 pts Span 20.0 MHz CF 2.535 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 2,532283 GHz 15.74 dBm ndB_down 9.81 MHz ML 2.537737 GHz 15.01 dBm ndB_down 9,93 MHZ
TL 1 2,530125 GHz -10.52 dbm nd8 26.00 dB TL L 2.530065 GHz -10.79 dBm nd8 26.00 dB
T2 1 2,539935 GHz -9.96 dBm Q factor 258.1 T2 1 2.539995 GHz -11.05 d8m Q factor 255.6

L it J -

\ ) J [

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 5.85 dBm)| ™M1[1] 14.20 dBm)
2.5412340 GHz 5330520 GHz,
= 26.00 dB @ 26.00 dB
g Ay 14.356000000 MHz 0d Pt o 14.176000000 MHZ
f 177.0) f 178.7
{
od 0 d /
[ !
10 d ’a -10 di -
/
! \
204 20d
/ \ /
a0 — -30 df -
i rp— T e A N
Py o L ]
-407d] -40 di
50 df 50 d
&nd -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.541234 GHz 15.85 dam nd8 down 14.356 MHz ML 2533052 GHz 14,20 dBm nd8 down 14,176 MHz
T 1 2,527807 GHz -10.47 dBm nd8 26.00 dB TL L 2.527957 GHz -11.45 dbm 26,00 d8
T2 1 2,542163 GHz -9.79 dBm Q factor 177.0 T2 1 2.542133 GHz -11.61 d8m 178.7

L it J -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG1N2419-01B

LTE Band 7

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.20 dBm) ™M1[1] 13.06 dBm)
2.5977970 GHz 264090 GHz
= M ndB 26.00 dB)| o [ ndB 26.00 dB|
. A AN W A B,y e 10.221000000 MHz . T o B 19.221000000 MHZ|
& 7 Q facior 520 1 e At i1
i i !
o ] :
/ \ {
104 - L 0 d —
Y y
/ \ { 1
20 d 20 df f ,
/
= -30 J
Syshey NI ST v S v .
" L
40 d a 40 d EATAY
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,537797 GHz 14.20 dBm nd@ down 19.221 MHz M1 2.526409 GHz 13.06 dBm nd@ down 19,221 MHZ
T 1 2,52541 GHz -11.42 dam nd8 26.00 dB TL L 2,52633 GHz -12.82 dbm n 26,00 d8
T2 1 2,54463 GHz -12.11 dém Q factor 132.0 T2 1 2.54455 GHz -12.74 dBm Q factor 131.4
L U J wa L JU J L]

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 14.43 dBm)| MI[1] 15.46 dBm
2.53589900 GHz 2.5325420 GHZ]
20 20
TiHE 26.00 dB ol ndn 26.00 dB
- e . Lo P i 4.895000000 MHZ, o P A e Pl TS 9.810000000 MHZ|
’r 'Q factar \ 518.0 7 Q factor \ 258.2
N \ P { i
N ] 1 o 7 1
T it . ] &
-10 df ¥ ¥ -10 T
] \ |
204 - : 20d
/ ! | Mo~
-an Y- -30 - —1= } -
ALY P - e aw e LS T =y 7
~40 d -40 d
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2535899 GHz 14,43 dam nd8 down 4.895 MHz ML 2.533542 GHz 15.46 dam nd8 down 9.81 WHz
T 1 2,532572 GHz -11.63 dam nd8 26.00 dB TL L 2,530085 GHz -10.82 dbm nd8 26,00 d8
T2 1 2,537468 GHz -11.69 d8m Q factor 51B.0 T2 1 2.539895 GHz -10.56 dBm Q factor 258.2
L it ] - L ) ] L]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] ™M1[1]
= nd 26.00 dB @ 26.00 dB
» T N B, o 14.386000000 MHz . . 18.821000000 MHz|
W 7o w d factor 176.6) e f AweEv S L 135.1
[ |
a 7 o t L
10 d -10 o r ;
] Y
! { ‘u
204 20d -
/
30 A
e A Nana N "“ M g AT, O
-40
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,540275 GHz 12.92 dBm nd@ down 14.386 MH2 M1 2.543631 GHz 12.53 dBm nd@ down 18,821 MHZ
T 1 2,527777 GHz -12.71 dBm nd8 26.00 dB TL L 2,526669 GHz -13.14 dam 26,00 d8
T2 1 2,542163 GHz -13.03 dém Q factor 176.6 T2 1 2.54451 GHz -12.97 dém 135.1
L U J wa L JU J L]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: A7-5 of 25




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH - - - - 452 | 450 | 9.01 | 9.05 | 13.49  13.43 | 17.86 | 17.86
Mode LTE Band 7 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH - - - - 4.49 - 9.03 - 1352 - 1782 -
TEL : 886-3-327-3456 Page Number . A7-6 of 25

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG1N2419-01B

LTE Band 7

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

Ref Level 30.00 dém
lo Att 30 dB

Offset 12,00 d&é & RBW 100 kHz
SWT 18 ps @ YBW 300 kHz

Ref Level 20,00 dém

(=]

Offset 12.00 dB & RBW 100 kHz

I

Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 5.53 dBm)| ™M1[1] 14.54 dBm)
1487000 GHz 547000 GHZ,
20 20
x| occhw 4.515424515 MHz - Occ B 4496 MHz
J b AP AN e ) 4 : e, P prnrnbd
10 o 10 7 ¥
{ !
o d / |
/ 4
-10 d - L
J \
204 1 ‘\
R P e
Ve A e
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53487 GHz 15.53 dam ML 2,53547 GHz 14,54 dam
T 1 2,5327522 GHz 10.47 dBm Oce Bw 4.515484515 MHz TL L 2.5327622 GHz 9.13 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372677 GHz 9.06 dam T2 1 2.5372577 GHz 9.61 dam

U

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

I

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 16.10 dBm) ™M1[1] 15.63 dBm)
- v 2.5378170 GHz - 2.5366180 GHZ]
Occ B 9.010080011 MHz c B 9.050949051 MHZ
BT A PN PSSty o AP T -"-,/v‘? AT
wd - - 10 d - —
/ / 4
od 1 0 di |
i | / !
10 d '\ -10 di +
204 T 20d J'"
\
a0 - 30
e e U te P N e ey
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537817 GHz 16.10 dam ML 2.535618 GHz 15.63 dam
T 1 2,5304845 GHz 10.19 dBm Oce Bw 9.010985011 MHz TL L 2,5304545 GHz 9.97 dBm Oce Bw 9.050949051 MHz
T2 1 25394955 GHz 9.82 dam T2 1 2.5395355 GHz 10.58 dam

- )

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum

Ref Level 30.00 dém

pectrum

(=]

Offsat 12,00 db = RBW 300 khz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.85 dBm) ™M1[1] 14.69 dBm)
- 2.5926320 GHz - 2.5292160 GHz]
| Occ B . 13.486515487 MHz 13.426573427 MHz
A A e . 12
10 d v S SV Sl 104 \
] \ |
[ \ \
i A L%
o 7 T o T
\
/
-tod \‘ 04 1
/ | ]/ {
204 1 k 20d f !
/ | | |
° e o, ’ T SN \
R s e N
50 df 50 d
60 d -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.532632 GHz 14.85 dam ML 2,529216 GHz 14.59 dam
T 1 25262667 GHz 10.57 dBm Oce Bw 13.486513487 MHz TL L 2,5282867 GHz 9.23 dBm Oce Bw 13.426573427 MHz
T2 1 2.5417732 GHz 10.50 dam T2 1 2.5417133 GHz 9.05 dam
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Report No. : FG1N2419-01B

LTE Band 7

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode Auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.08 dBm) 12.98 dBm)
- 2 1570 GHz - 2.5425920 GHz]
; TocBw 17.862137862 MHz M1 17.862137862 MHz
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CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.538357 GHz 14.08 dam ML 2.543592 GHz 12.98 dam
T 1 25260089 GHz 9.65 dBm Oce Bw 17.862137862 MHz TL L 2,5260889 GHz 7.06 dam Oce Bw 17.862137862 MHz
T2 1 2.543951 GHz 10.17 dam T2 1 2543951 GHz 8.32 dam

L I

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 12,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.38 dBm) ™M1[1] 15.95 dBm)
2.59466000 GHz . 2.5368380 GHZ]
= I 4.485514486 MHz @ - 9.030969031 MHZ
~ R . Tl T
1wd - = e it = 10 d 5 ~ S
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204 fl 20d Jf
a0 ’ " /
ponrfond . - v o] A
P o Py A s — T el WA
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60 d -60 di
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.53466 GHz 14,38 dam ML 2.535838 GHz 15.95 dam
T 1 2,5327622 GHz 8.48 dBm Oce Bw 4,485514456 MHz TL L 2,5305045 GHz 8.62 dBm Oce Bw 9.030969031 MHz
T2 1 2,5372478 GHz 8.01 dam T2 1 2.5395355 GHz 9.1 dam

L I ]

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

Spectrum vectrum
Ref Level 30.00 cbm  Offset 12,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,00 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
39 dBm)| ™M1[1] 12.93 dBm)
- 2.5314040 GHz - 5392760 GHz,
3.516483516 MHz Okt Bre 17.822177822 MHz
A 2 g
di Ti.l . . - ph 2 di a A i1 T
10 S ’ ¥ 10 by sl P ooy
0d / |¥ 0 d |
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_1od - -10d
| A
[ \ i
204 ¥ 20 y
/
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’\:f\.—f et (Pag el A NP NPT e Mg i LT PR
-40 -40
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-6 df -60 di
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.531404 GHz 13.39 dam ML 2.539276 GHz 12.93 dam
T 1 25262268 GHz 6.97 dBm Oce Bw 13.516483515 MHz TL L 2,5260889 GHz 6.60 dBm Oce Bw 17.822177822 MHz
T2 1 2.5417433 GHz 8.07 dam T2 1 2.5439111 GHz 7.13 dam

L I ]
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SPORTON LAB.
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Report No. : FG1N2419-01B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum || Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 HEFJH sPURIOUS ) INE_ABS PABS 20 th‘.‘P' 'PIIH[L.‘J IS_LINE_ABS PASS
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10 dBm {l 10 dBm | !‘
ode %{ 0 dem |
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. A , [
SPURIGUS_LINE_ABS l \ 20 dem J l [
-30 dBm -30 dem .
4 o i / \ o ;hJ \ A y
-40 dBm -4 dBm t
PR R TR I i yf “M J( \ Sl ) T
-50 dem T o m‘"‘
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2,475 GHz £.454 GHz 1.000 tiHz 2:49970 GHz -38.60 dBm -13.60 d8 2.565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 20.75 dbrm -9.25 d8
2,494 GHz 2,496 GHz 1.000 MHz 2,49579 GHz -37.01 dém -24.01 d& 2,570 GH= 2571 GHe 100,000 kHz 2 t7002 GHe 1677 dbm 677 d8
2.496 GHz 2.499 GHz 1.000 MHz 2.49874 GHz -36.24 dBm -26.24 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67101 GHz -36.36 dbm -26.36 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49993 GHz -17.93 dém -7.33 d8 5 £75 GH= 2 576 GHe 1,000 MHz 267539 GHz 37 04 dBm 2404 dB
2,500 GHz 2,508 GHz 100,000 kHz 2,50032 GHz 21.04 dem -8.96 dB > 576 GHz 5 585 GHz 1,000 Mz 557717 GHe ~38.35 chm 1335 db
T
) ) I [ >

: 19.JAN.2022 01:25:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém  Offset 12,00 dB
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 svgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
o0 dhifie _BPURIOUS LINE_ABS PASS 20 abjpe—_bPURIOUS LINE ABS PASS
10 dBm 10 dBm
0 de ’ dBm \
-10 dBm [ F10 dBm l
SPURIDUS_LINE_ABS 1 20 dém ‘l |
-30 dBm / -30 dBm
f
ol
-40 dBm -40 dBm h
v pre R
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49344 GHz -36.64 dBm -11.64 dB 2,565 GHz 2.570 GHz 100.000 kHz 2.56895 GHz 6.86 dBm -23.14 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49538 GHz -35.15 dém -22.15 d8 2.570 GHz 2.571 GHz 100.000 kHz 2.57002 GHz -26.67 dBm -16.67 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49850 GHz -28.35 d&m -18.35 d8 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -29.70 dBm -19.70 de
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -27.72 dBm -17.72 dB 2.575 GHz 2.576 GHz 1,000 MHz 257552 GHz 35.83 dbm 22,83 db
2,500 GHz 2.505 GHz 100,000 kHz 2.50268 GHz 7.13 dBm -22.87 dB 5.576 GHz 5.595 GHz 1,000 MHz 5.57777 GHz 38,40 dBm ~13.40 dB
\
) i )
Date: 19.JAN.2022 01:27:10
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LTE Band 7 / 5MHz / 16QAM

cotrum | @[ spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 12.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49313 GHz -38.23 dBm -13.23.d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56963 GHz 20.03 dBm -9.97 db
2,494 GHz 2.496 GHz 1.000 MHz 2,49455 GHz -38.62 dBm -25.62 di 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz 217.97 dbm 7.97 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49815 GHz -36.09 d&m -26.09 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57104 GHz -36.82 dbm -26.92 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -18.84 dBm -8.84 dB 2.575 GHz 2.576 GHz 1,000 MHz 257537 GHz 36,95 dbm 23,95 db
2.500 GHz 2.50S GHz 100.000 kHz 2.50035 GHz 20.22 dem -9.78 db 2,576 GHz 2.595 GHz 1.000 MHz 2.57600 GHz -40.00 dBm -15.00 dB
\
) v I [ >
Date AN.2022 01:26:30 Dato:
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 12.00 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit fheck PAES | SPURIGNIECHHEKABS PABS
20 chife_BPURIOUS LINE_ABS PAES 20 cblpe—bPurIOlS LINE ABS PASS
10 dBm 10 dBm
o de
-10 dBm
SPURIDUS_LINE_ABS |
-30 dBm |
” iy —
-40 dBm -40 dBm 1
T .y R
-50 dBm -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||| start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49380 GHz -37.10 dBm -12.10d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56935 GHz 6.08 dBm -23.92 db
2.494 GHz 2.496 GHz 1.000 MHz 249535 GHz -35.50 dém -22.50 dB 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -28.43 dBm -19.43 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49897 GHz -29.74 d&m -19.74 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -29.14 dBm -19.14 dB
2,459 GHz 2.500 GHz 100.000 kHz 2.49959 GHz -28.66 dBm -18.66 dB 2.575 GHz 2.576 GHz 1,000 MHz 257512 GHz 36.00 dbm 23.00 db
2.500 GHz 2.50S GHz 100.000 kHz 2.50296 GHz £.01 dém =23.99 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57604 GHz -37.79 dbm -12.79 dB
\
) i )
Date: 19.JAN.2022 Date: 19.
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SPORTON LAB.
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Report No. : FG1N2419-01B

LTE Band 7 / 5MHz / 64QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum

(=)

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.00 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 12.00 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avgPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
] I

10 dBm H 10 dBm I ‘

0 de l 0 dem

-10 d8m \ -10 deém !’
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P T A " S S 4
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-60 dBm -60 dem

start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Range Low RangeUp | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
2.475 GHz 2.494 GHz 1.000 MHz 2.49023 GHz -42.40 dBm -17.40d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56965 GHz 19.13 dBm -10.87 db
2.494 GHz 2.495 GHz 1.000 MHz 2.49552 GHz -30.55 dém -26.55 dB 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz 219.97 dBm .97 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49886 GHz -32.92 d&m -22.92 dg 2.571 GHz 2.575 GHz 1,000 MHz 2.57122 GHz -35.19 dBm -25.19 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -19.76 dém -9.76 dB 5 575 GH= 2,576 GHz 1,000 MHz 257595 GHe 38,32 dbm 25,37 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50035 GHz 19.04 dBm ~10.96 d8 2,576 GHz 2.595 GHz 1.000 MHz 2.57699 GHz -37.28 dbm -12.28 dB
T
) v j [ >
Date AN.2022 01:35:33

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS 20 chipe_PURIolS LINE ABS PASS
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st b, e
40 dBm | e - 40 dBm—| e ]
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50 dBrm 50 dem
-60 dBm -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49378 GHz -37.65 dBm -12.65 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56718 GHz 5.04 dBm —24.96 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49591 GHz -33.84 dém -20.64 de 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -28.53 dBm -18.53 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49865 GHz -20.49 dém -19.48 d8 2,571 GHz 2.575 GHz 1,000 MHz 2.67218 GHz -30.51 dbm -20.51 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.02 dém -19.02 dB 5575 CH= 2 576 GHe 1,000 MHz 5 e7E40 CHe 3557 dBm ~22.57 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50202 GHz 5.07 dém -24.03 dB 2,576 GHz 2,595 GHz 1,000 MHz 2,57614 GHz -37.60 dBm -12.60 db
T
I 1 P
Date: 19.JAN.2022 01:36:14 Date: 19. 18
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SPORTON LAB.
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Report No. : FG1N2419-01B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Spectrur

oo Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 12.00 dB

Mode Auto Sweep

Ref Level 30,00 dém  Offset 12.00 db
SGL Count 100/100

@1 AvgPwr

Mode Auto Sweep

Date: 19.JAN.2022
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[@1 avoPwr
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2,475 GHz 2.490 GHz 1.000 MHz 2.48768 GHz -42.26 d8m -17.26 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 20.51 dBm -9.49 d&
2.480 GHz 2.496 GHz 1.000 MHz 2,49530 GHz -37.29 dBm -24.29 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -22.92 dBm -12.92 dB
2496 GHz 2.499 GHz 1.000 MHz 249877 GHz -35.10 dém -25.10 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67482 GHz -37.36 dem -27.36 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,50000 GHz -24.55 dem -14.59 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57568 GHz ~35.40 dBm 52,40 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50062 GHz 20.51 dBm -9.35 dB 2.580 GHz 2,535 GHz 1,000 MHz 2,58054 GHz -42.00 dBm -17.00 dB
T
) j [ >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrur

Spectrum

SGL Count 100/100

Ref Level 30.00 dBm

Offset 12.00 dB

Mode Auto Sweep

Ref Level 20,00 dém  Offset 12,00 dB
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Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48769 GHz -39.22 dBm -14.22 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56638 GHz 3.69 dBm -26.31 db
2.490 GHz 2.496 GHz 1.000 MHz 249541 GHz -34.14 dém -21.14 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -27.44 dBm -17.44 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -31.57 d&m -21.57 dé 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -28.70 dBm -18.70 d&
2,459 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -30.22 dBm -20.22 dB 2.575 GHz 2.580 GHz 1,000 MHz 2.57500 GHz 233,54 dBm 220,54 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50333 GHz .12 dém =25.87 d8 2,580 GHz 2.595 GHz 1.000 MHz 2.58048 GHz -35.95 dbm -14.95 dB
\
) i )
Date: 19.JAN.2022 01:
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 2,48566 GHz =41,18 dbm i6.18 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56941 GHz 19.71 dBm -10.29 de
2.450 GHz 2.496 GHz 1.000 MHz 2.49063 GHz -38.23 dém -25.23 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57002 GHz -24.53 dBm -14.53 d8
2496 GHz 2.499 GHz 1.000 MHz 2.49805 GHz -36.55 dBm -26.55 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57162 GHz -35.97 dem -25.97 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -24.84 dém -14.84 dB 5 £75 GH= 3 580 GH2 1.000 M2 2.57838 GHz 38,63 dbm 2568 dB
2,500 GHz 2.510 GHz 100,000 kHz 2.50060 GHz 19.84 dBm -10.16 dB 5580 GHz 2.505 GH2 1.000 MHz 5 58478 CH2 4456 dBm 1059 B
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Il i [ )
Date: 19.JAN.2022 01:
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Spectrum L
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2476 GHz £.450 GHz 1,000 MHz 2:48967 GHz -37.89 dBm -12.89 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56620 GHz 3.12 dBm -26.68 dB
2.480 GHz 2.495 GHz 1.000 MHz 249463 GHz -34.17 dBm -21.17 d8 2.570 GHz 2.571 GHz 200,000 kHz 2.57002 GHz -30.57 dBm -20.57 dB
2496 GHz 2:499 GHz 1.000 MHz 249812 GHz -32.51 dém -22.51 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57125 GHz -29.82 dBm -19.82 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -31.11 dBm -21.11 dB 5575 CH= 2 280 GHz 1,000 MHz 2.67504 GHz 33 41 dBm 2041 de
2.500 GHz 2.510 GHz 100.000 kHz 2.50766 GHz 3.02 dBm -26.98 d& 2.580 GHz 2.595 GHz 1.000 MHz 2.58003 GHz -40.48 dBm -15.48 dB
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LTE Band 7 / 10MHz / 64QAM
ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 2:49023 GHz -41,87 dbm -i6.87 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56940 GHz 18.84 dBm -11.16 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49442 GHz -40.77 dém -27.77 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -24.79 dBm -14.79 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49872 GHz -37.98 dém -27.98 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -39.49 dem -20.49 d&
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -23.64 dBm -13.64 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57839 GHz 40,64 dBm 57 64 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 19.91 dBm ~10.09 dB 2.580 GHz 2,535 GHz 1,000 MHz 258117 GHz -41.05 dBm -16.05 dB
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Spectrul
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £:490 GHz 1.000 MHz 2,48997 GHz =37,95 dbm -i2.95 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56550 GHz 2.03 dBm -27.97 db
2.480 GHz 2.496 GHz 1.000 MHz 2,49315 GHz -33.47 dBm -20.47 db 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -31.63 dBm -21.63 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49848 GHz -32.41 dém -22.41 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57101 GHz -30.66 dBm -20.66 dB
2.499 GHz 2.500 GHz 200,000 kHz 2.49999 GHz -31.12 dBm -21.12 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57555 GHz 31,98 dbm 15,98 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50521 GHz 3.25 dBm -26.75 dB 2.580 GHz 2,535 GHz 1,000 MHz 2.58017 GHz -40.00 dBm -15.00 dB
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LTE Band 7 / 15MHz / QPSK
Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um

Ref Level 30.00 dém  Offset 12.00 d& Mode Auto Sweep Ref Level 30.00 d&m Offset 12.00 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48928 GHz -43.56 dBm -18.56 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 20.54 dBm -9.45 dB
2.490 GHz 2.496 GHz 1.000 MHz 249370 GHz -38.23 dém -25.23 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -21.25 dBm -11.25 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49896 GHz -37.35 dém -27.35 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57260 GHz -16.34 dbm -8.34 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -22.21 dBm -12.21 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57595 GHz ~30.67 dBm 26,67 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 20.79 dBm -9.21 d& 2.585 GHz 2.595 GHz 1,000 MHz 2.58508 GHz -45.37 dBm -20.37 dB
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Spectrul
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5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr

Limit §heck PABS | SPURIGHIE CHBEKABS_ paps

o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS pags

10 dBm 10 dBm

0de ‘ l ot +

-10 dem T ] w -[‘; dBm

SPURIGUS_LINE_ABS | f k 0 dBm T
-30 dém |

J J jﬁﬂ dBm: \Ih

40 dBm Mot

-40 dBm

ol
-50 dBm -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz |||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
RangeLlow | Rangelp | RBW | _Frequency | Powerabs |  atimit Range Low | Rangeup | RBW | Frequency | Powerabs |  atimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48974 GHz -35.52 dBm -10.52 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56215 GHz 2.03 dBm -27.97 dB
2.490 GHz 2.496 GHz 1.000 MHz 2,49180 GHz -33.55 dBm -20.55 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -28.31 dBm -18.31 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49867 GHz -32.29 dém -22.29 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57135 GHz -26.79 dbm -16.79 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.50000 GHz -30.17 dBm -20.17 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57501 GHz 230,25 dBm -17.25 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50512 GHz 2.33 dBm -27.67 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58505 GHz -42.58 dBm -17.58 dB
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LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.49031 GHz -43.91 dBm -18.91 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 20.68 dBm -5.32 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49446 GHz -39.73 dém -26.73 d 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -21.39 dBm -11.39 dB
2.496 GHz 2:499 GHz 1.000 MHz 249794 GHz -22.50 dém -12.50 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57136 GHz -23.18 dem -13.18 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -21.05 dém -11.05 dB 5575 CH= 2 285 GHz 1,000 MHz 267567 GHz 3910 dBm 261048
2.500 GHz 2.515 GHz 100.000 kHz 2.50085 GHz 20.40 dBm -9.50 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58560 GHz -44.53 dBm -19.93 dB
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ﬂé}' Spectrum

Spectrul
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48049 GHz -36.13 dBm -11.13d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56439 GHz 1.14 dlBm -28.86 db
2.490 GHz 2.496 GHz 1.000 MHz 249470 GHz -34.09 dBm -21.09 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -30.72 dBm -20.72 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49765 GHz -33.50 dBm -23.50 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.57130 GHz -20.22 dbm -19.22 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -31.12 dBm -21.12 dB 2.575 GHz 2.585 GHz 1,000 MHz 2.57507 GHz ~31.71 dBm -13.71 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51202 GHz 1.27 dém -28.73 dB 2.585 GHz 2.595 GHz 1,000 MHz 2.58556 GHz -42.60 dBm -17.60 dB
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SPORTON LAB.
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LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48840 GHz -39.46 dBm -14.46 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56816 GHz 18.49 dBm ~11.51 db
2.490 Gz 2.495 GHz 1.000 MHz 2:49326 GHz -38.21 dém -25.21 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -22.89 dBm -12.89 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.40888 GHz -40.07 dém -30.07 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67129 GHz -36.29 dbm -26.29 db
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -22.62 dém -12.62 dB 5575 CH= 2 285 GHz 1,000 MHz 267517 GHz 4153 dBm ~28.53 db
2.500 GHz 2.515 GHz 100.000 kHz 2.50085 GHz 18.50 dBm -11.40 dB 2,585 GHz 2,595 GHz 1,000 MHz 2,58713 GHz -45.21 dbm -20.21 db
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Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ paps
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
10 dem 10 dém
ods 0 dgsaomy e i ¥
-10 dam | f Wﬁ -10 dem
SPURIOUS_LINE_ABS | J [ 0 dem |
-30 dBm | 0 dem
Jfl JE Il.i'l! D
-40 dBm 40 dBm T
e
50 dBm 50 dem
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:48995 GHz -36.66 dBm -11.66 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.56341 GHz 0.30 dBm -29.70 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49331 GHz -35.69 dém -22.59 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57002 GHz -31.01 dBm -21.01 dB
2496 GHz 2:499 GHz 1.000 MHz 249863 GHz -35.56 dBm -25.56 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57105 GHz -30.79 dem -20.79 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49999 GHz -32.50 dém -22.50 dB 5575 CH= 2 285 GHz 1,000 Mz 267519 GHz 3274 dBm 1074 de
2.500 GHz 2.515 GHz 100.000 kHz 2.51013 GHz 0.46 dBm -29.54 dB 2.585 GHz 2.595 GHz 1.000 MHz 2.58512 GHz -42.63 dBm -17.69 dB
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SPORTON LAB.
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LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,400 GHz 1.000 MHz 2.48853 GHz -40.93 dBm -15.93 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 20.03 dBm ~5.97 db
2,490 GHz 2,496 GHz 1.000 MHz 2,49575 GHz -40.09 dem -27.09 d& 2,570 GH= 2571 GHe 500,000 kHz 2 t7002 GHe 16 14 dbm 6 14 ds
2.496 GHz 2.499 GHz 1.000 MHz 249772 GHz -31.68 dém -21.68 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67127 GHz -36.35 dbm -26.35 db
2,499 GHz 2.500 GHz 500.000 kHz 2,49993 GHz -18.02 dém -8.02 dB 5 £75 GH= 2,590 GHz 1,000 Mz 267707 GHz 3853 dBm 25 cade
2.500 GHz 2.520 GHz 100.000 kHz 2.50109 GHz 20.58 dBm -g.42 d& 2.550 GHz 2.595 GHz 1.000 MHz 2.59445 GHz -46.15 dBm -21.15 dB
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru || Spectrum
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 12.00 de Mode Auto Sweep
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Rangelow | Rangeup | RBW | Freguency Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1,000 MHz 2:48533 GHz -32.88 dém -8.88 dB 2,550 GHz 2.570 GHz 100.000 kHz 255265 GHz 1.04 dém -28.96 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49576 GHz -33.55 dém -20.55 d& 2,570 GHz 2.571 GHz 500.000 kHz 2,57003 GHz -26.62 dBm -16.62 dB
2496 GHz 2:499 GHz 1.000 MHz 249899 Gz -32.18 dém -22.18 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57102 GHz -25.74 dBm -15.74 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,50000 GHz -28.36 dém -18.36 dB 5575 CH= 2,590 GHz 1,000 MHz 267505 GHz 28 58 dBm Clceade
2.500 GHz 2.520 GHz 100.000 kHz 2.51412 GHz 1.09 dBm -20.01 dB 2.550 GHz 2.595 GHz 1.000 MHz 2.59048 GHz -42.41 dBm -17.41 dB
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SPORTON LAB.
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Report No. : FG1N2419-01B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 12,00 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 12.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £:490 GHz 1.000 MHz 248991 GHz -42,43 dbm Zi7.42 dB 2,550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 19.68 dbm -10.32 de
2.480 GHz 2.496 GHz 1.000 MHz 2,49388 GHz -37.36 dBm -24.36 db 2.570 GHz 2.571 GHz 500.000 kHz 2.57040 GHz -12.66 dBm -2.66 dB
2496 GHz 2.499 GHz 1.000 MHz 2.49769 GHz -37.43 dém -27.43 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87127 GHz -35.81 dBm -25.81 dB
2,499 GHz 2.500 GHz 500.000 kHz 2,49998 GHz -16.99 dém -6.39 dB 5 £75 GH= 5,500 GH2 1,000 Mz 2.57835 GHz 38,50 dbm 25,50 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 20.57 dBm -9.43 d& 2.590 GHz 2.595 GHz 1.000 MHz 2.59311 GHz -46.15 dbm -21.15 dB
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Spectru u%,:' Spectrum
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Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.450 GHz 1,000 MHz 2:48991 GHz -34.36 dBm -9.36 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.55755 GHz -0.09 dBm -30.09 dB
2.480 GHz 2.495 GHz 1.000 MHz 249589 GHz -33.83 dém -20.83 d& 2.570 GHz 2.571 GHz 500,000 kHz 2.57015 GHz -24.44 dBm -14.44 dB
2496 GHz 2:499 GHz 1.000 MHz 249662 GHz -33.27 dém -23.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57142 GHz -27.69 dem -17.69 d&
2.499 GHz 2.500 GHz 500,000 kHz 2.49999 GHz -29.22 dBm -19.22 dB 5575 CH= 2,590 GHz 1,000 MHz 2.67500 GHz ~30 25 dBm 1728 de
2.500 GHz 2.520 GHz 100.000 kHz 2.51039 GHz 0.25 ddm -29.75 dB 2.590 GHz 2.595 GHz 1,000 MHz 2.59163 GHz -43.03 dBm -18.03 dB
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